
SR880 (B545) 
 

(RoHS Compliant Materials) 



 

 
 

 

LOCATION OF UNIT ................................................  2 

  1.EXTERIOR 1 (B545) ............................................  6 

  2.EXTERIOR 2 (B545) ............................................  8 

  3.PUNCH FRAME (B545) ...................................... 10 

  4.PAPER TRANSFER 1 (B545) ............................. 12 

  5.PAPER TRANSFER 2 (B545) ............................. 14 

  6.PAPER TRANSFER 3 (B545) ............................. 16 

  7.STAPLE TRAY 1 (B545) ..................................... 18 

  8.STAPLE TRAY 2 (B545) ..................................... 20 

  9.STAPLE UNIT (B545) ......................................... 22 

 10.UPPER PAPER EXIT 1 (B545).......................... 24 

 11.UPPER PAPER EXIT 2 (B545).......................... 26 

 12.UPPER PAPER EXIT 3 (B545).......................... 28 

 13.LOWER PAPER EXIT (B545) ............................ 30 

 14.SHIFT DRIVE 1 (B545) ...................................... 32 

 15.SHIFT DRIVE 2 (B545) ...................................... 34 

 16.DRIVE SECTION (B545).................................... 36 

SR880 (B545) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

 17.ELECTRICAL SECTION (B545)........................  38 

 18.DECAL AND DOCUMENT (B545) ....................  40 

Parts Index .............................................................  43 

 

July ,10 ' 2005 



2 

 

 

 

 

 

 

 

 

 

 

 

 

 

LOCATIONS OF UNITS LOCATIONS OF UNITS 

  1. EXTERIOR 1 (B545) 

See Page   7 

 

  2. EXTERIOR 2 (B545) 

See Page   9 

 

  3. PUNCH FRAME (B545) 

See Page  11 

 

LOCATIONS OF UNITS 

  4. PAPER TRANSFER 1 (B545) 

See Page  13 

 

LOCATIONS OF UNITS 

  5. PAPER TRANSFER 2 (B545) 

See Page  15 

 

LOCATIONS OF UNITS 

  6. PAPER TRANSFER 3 (B545) 

See Page  17 

 



3 

 

 

 

 

 

 

 

 

 

 

 

 

 

LOCATIONS OF UNITS LOCATIONS OF UNITS 

  7. STAPLE TRAY 1 (B545) 

See Page  19 

 

  8. STAPLE TRAY 2 (B545) 

See Page  21 

 

  9. STAPLE UNIT (B545) 

See Page  23 

 

LOCATIONS OF UNITS 

10. UPPER PAPER EXIT 1 (B545) 

See Page  25 

 

LOCATIONS OF UNITS 

11. UPPER PAPER EXIT 2 (B545) 

See Page  27 

 

LOCATIONS OF UNITS 

12. UPPER PAPER EXIT 3 (B545) 

See Page  29 

 



4 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

LOCATIONS OF UNITS LOCATIONS OF UNITS 

 13. LOWER PAPER EXIT (B545) 

See Page  31 

 

 14. SHIFT DRIVE 1 (B545) 

See Page  33 

 

 15. SHIFT DRIVE 2 (B545) 

See Page  35 

 

LOCATIONS OF UNITS 

16. DRIVE SECTION (B545) 

See Page  37 

 

LOCATIONS OF UNITS 

17. ELECTRICAL SECTION (B545) 

See Page  39 

 

LOCATIONS OF UNITS 



 



6 

 
 

1.EXTERIOR 1 (B545) 



7 

 1 G034 2986  Flanged Hexagonal Head Bolt - M4x8 2 

 2 G565 6301  Rear Cover 1 

 3 B545 6101  Cover:Upper 1 

 4 G034 2993  Flanged Hexagonal Head Bolt - M3x6 2 

 5 A697 1144  Rear Joint Bracket 1 

 6 A697 1153  Front Joint Bracket 1 

 7 B545 1170  Bracket:Ground Plate:Upper:Ass'y 1 

 8 B545 6203  Upper Hinge - Frontdoor 1 

 9 G565 6501  Inner Cover 1 

 10 G565 6201  Front Cover 1 

 11 G565 7351  Decal - Misfeed Removal 1 

 12 G565 6202  Auxiliary Grip Cover 1 

 13 AG07 0512  Magnet Catch:Ass'y 1 

 14 A606 1595  Small Door Cover 1 

 15 B545 6206  Lower Hinge - Front Door 1 

 16 G565 6451  Lower Left Cover 1 

 17 G565 3921  Slide Tray 1 

 18 G565 3912  Shift Tray 1 

 19 G522 1152  Flanged Hexagonal Head Bolt 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0802 5277  Tapping Screw  

 102 0450 3008N Tapping Screw - M3x8  

 103 0451 3006N Tapping Screw - 3x6  

 104 0451 3008N Tapping Screw - M3x8  

 105 0802 5276  Tapping Screw With Washer - M3x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.EXTERIOR 1 (B545) 

O'Brien
Item 18
MB 3



8 

 

 

2.EXTERIOR 2 (B545) 



9 

 1 B352 2204  Driven Roller 4 

 2 B352 2205  Bushing - Driven Roller 8 

 3 AA06 3529  Pressure Spring - 14.5mm 8 

 4 A049 3371  Magnet 2 

 5 A612 2435  Support Plate 1 

 6 B352 2111  Guide Plate - Transport Cover 1 

 7 B352 2113  Link Spacer 2 

 8 B352 2114  Pressure Spring 2 

 9 B352 2112  Link - Transport Cover 2 

 10 5447 2681  Snap Ring 2 

 11 B545 2115  Transport Cover 1 

 12 AW02 0156  Photointerruptor:Ee-sx4235a-p2 2 

 13 B352 2140  Oil Damper 1 

 14 B545 2137  Bracket - Oil Damper 1 

 15 B545 2139  Bracket - Transport Cover 1 

 16 B352 2136  Oil Damper Shaft 1 

 17 B352 2135  Sector Gear - Transport Cover 1 

 18 B545 2138  Bracket - Entrance Cover 1 

 19 G565 2151  Entrance Cover 1 

 20 B545 2101  Guide Plate - Entrance Cover 1 

 21 B545 2145  Support Plate - Transport Cover 1 

 22 AG07 0515  Magnet Catch:13n 1 

 23 B352 3656  Compression Spring 2 

 24 AA14 3788  Pin:Guide Plate:Paper Feed 4 

 25 B352 2650  Magnet Catch - 5N 2 

 26 B545 2105  Film:Shielding Plate 1 

 

 

 

 

 

 

 

 

 

 101 0450 3008N Tapping Screw - M3x8  

 102 0451 3006N Tapping Screw - 3x6  

 103 0720 0040E Retaining Ring - M4  

 104 0802 5276  Tapping Screw With Washer - M3x6  

 105 0451 4006N Tapping Screw - 4x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

2.EXTERIOR 2 (B545) 



10 

 

 

3.PUNCH FRAME (B545) 



11 

 1 AW01 0089  Photosensor - GP2A28C 1 

 2 B545 5300  Harness:Connecting:240mm 1 

 3 A697 2150  Lower Entrance Guide 1 

 4 A697 2145  Entrance Sensor Bracket 1 

 5 B545 2251  Upper Relay Guide 1 

 6 A697 2250  Lower Relay Guide 1 

 7 B545 2500  Guide Plate:Auxiliary:Punch:Ass'y 1 

 8 B352 2620  Lower Transport Roller 1 

 9 B706 1151  Bracket:Toner Hopper 1 

 10 B545 2506  Rear Cover - Punch Unit 1 

 11 B545 1135  Angle:Harness Clamp 1 

 12 B352 1602  Timing Pulley - T20-S2M 1 

 13 B408 1413  Coupling Stay 1 

 14 A697 1128  Joint Lever 1 

 15 B545 7507  Screw:Punch 1 

 16 B545 2505  Front Cover - Hopper 1 

 17 AA14 3790  Screw:Contact Point 2 

 18 G034 2993  Flanged Hexagonal Head Bolt - M3x6 1 

 19 AA08 0238  Bushing - M6 1 

 20 G800 3089  Bushing - 6mm 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 1105 0511  Harness Clamp - LWS-0306ZC  

 103 0313 0120N Pan Head Screw:M3x12  

 104 0720 0040E Retaining Ring - M4  

 105 1105 0310  Harness Clamp - LWS-1S  

 106 1105 0329  Clamp - ES-0510  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

3.PUNCH FRAME (B545) 

O'Brien
Item 8
MB 4

O'Brien
Item 7
PCIL: March 2009



12 

 

 

4.PAPER TRANSFER 1 (B545) 



13 

 1 B352 1607  Timing Pulley - T20-S3M 4 

 2 B545 2110  Upper Guide Plate 1 

 3 B312 2176  Transport Roller 1 

 4 B545 2425  Lower4 Turn Guide Plate 1 

 5 A697 2245  Junction Gate - Proof Tray 1 

 6 B352 2440  Junction Gate - Stapler Tray 1 

 7 B545 2450  Support Plate - Guide Plate 1 

 8 B352 2420  Guide Plate - Shift Tray 1 

 9 B352 2650  Magnet Catch - 5N 1 

 10 B352 2205  Bushing - Driven Roller 2 

 11 AA06 3529  Pressure Spring - 14.5mm 1 

 12 B352 2204  Driven Roller 1 

 13 B545 2430  Guide Plate - Turn Gate 1 

 14 B352 2431  Sheet - Guide Plate 1 

 15 B545 2217  Exit Guide Plate 1 

 16 B352 1606  Timing Pulley - T20-S3M 1 

 17 B352 1605  Timing Belt - B40S3M216 1 

 18 B352 7101  Decal - R1 1 

 20 A458 2251  Cushion - Bin Solenoid Lever 2 

 21 B352 2235  Mylar - Exit Guide 1 

 22 AA08 0238  Bushing - M6 4 

 23 5053 0447  Bushing - 6mm 4 

 24 B352 2600  Upper Transport Roller 1 

 25 B352 2610  Shift Transport Roller 2 

 

 

 

 

 

 

 

 

 

 

 

 101 0720 0040E Retaining Ring - M4  

 102 0451 3006N Tapping Screw - 3x6  

 103 0805 0089  Retaining Ring - M4  

 104 0450 3008N Tapping Screw - M3x8  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

4.PAPER TRANSFER 1 (B545) 



14 

 

 

5.PAPER TRANSFER 2 (B545) 



15 

 1 B352 1607  Timing Pulley - T20-S3M 3 

 2 B352 1606  Timing Pulley - T20-S3M 1 

 3 B312 1521  Timing Pulley - 20T 1 

 4 B545 2210  Vertical Transport Guide 1 

 5 B312 2176  Transport Roller 2 

 6 B312 2166  Vertical Guide 1 

 7 B312 2100  Pre-stack Gate 1 

 8 B352 2620  Lower Transport Roller 2 

 9 B312 2173  Support Plate 1 

 10 B312 2171  Middle Guide - Vertical Transport 1 

 11 AG07 1012  Magnet Catch:Ass'y 2 

 12 B352 2205  Bushing - Driven Roller 8 

 13 B312 2174  Pressure Spring - 12mm 2 

 14 B312 2172  Driven Roller 1 

 15 B312 2151  Left Guide - Vertical Transport 1 

 16 A612 2435  Support Plate 1 

 17 B352 7151  Decal - R2 1 

 18 B352 7201  Decal - R3 1 

 19 A376 1295  Spacer - M6x10x5 1 

 20 A458 2251  Cushion - Bin Solenoid Lever 1 

 21 5447 2681  Snap Ring 2 

 22 AA06 3529  Pressure Spring - 14.5mm 6 

 23 B352 2204  Driven Roller 3 

 24 5053 0447  Bushing - 6mm 4 

 25 AA08 0238  Bushing - M6 1 

 

 

 

 

 

 

 

 

 

 

 101 0720 0040E Retaining Ring - M4  

 102 0805 0089  Retaining Ring - M4  

 103 0451 4006N Tapping Screw - 4x6  

 104 0452 3008N Tapping Screw - M3x8  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

5.PAPER TRANSFER 2 (B545) 

O'Brien
Item 8
MB 4



16 

 

 

6.PAPER TRANSFER 3 (B545) 



17 

 1 A300 3858  Stepped Screw - M4 1 

 2 A300 3865  Release Spring 1 

 3 B545 2084  Positioning Roller Solenoid 1 

 4 B352 2445  Pulley - T31 1 

 5 B352 1607  Timing Pulley - T20-S3M 1 

 6 A300 3851  Positioning Roller Bracket 1 

 7 AA06 0557  Positioning Roller Spring 1 

 8 B545 2811  Positioning Roller Arm 1 

 9 5919 2127  Positioning Roller Pulley 1 

 10 B352 2446  Positioning Roller Shaft 1 

 11 5919 2132  Positioning Roller Belt 1 

 12 B312 2187  Positioning Roller 1 

 13 5447 2681  Snap Ring 1 

 14 A821 1662  Interlock Switch Lever 1 

 15 B545 1661  Cover:Safety Switch 1 

 16 AW02 0169  Photointerruptor - Os - 580213-703 1 

 17 B545 2215  Exit Sensor Bracket 1 

 18 B408 1413  Coupling Stay 1 

 19 B545 2221  Stay:Guide:Trailing Edge 1 

 20 B352 2221  Holder - Paper Guide 1 

 21 B352 2222  Paper Guide - Trailing Edge 1 

 22 B352 2229  Roller - Paper Guide 2 

 23 B352 2232  Torsion Spring 1 

 24 B352 2205  Bushing - Driven Roller 2 

 25 A697 2187  Pressure Spring - 14.1mm 1 

 26 B352 2204  Driven Roller 1 

 27 B352 2200  Lower Guide Plate 1 

 28 B352 2206  Tension Spring - Lower Guide 2 

 29 B352 2201  Guide - Trailing Edge 4 

 30 B352 2203  Discharge Brush - Stapler Tray 1 

 31 B352 2630  Exit Roller - Stapler 1 

 32 B352 7251  Decal - R4 1 

 33 A376 1295  Spacer - M6x10x5 1 

 34 AA16 1099  Lever Cushion 1 

 35 5053 0447  Bushing - 6mm 5 

 36 A458 2251  Cushion - Bin Solenoid Lever 4 

 37 AA08 0238  Bushing - M6 1 

 38 B352 2207  Pad - Stapler Tray 4 

 39 G565 2222  Guide - Trailing Edge 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 4006N Tapping Screw - 4x6  

 102 1204 2384  Interlock Switch  

 103 0623 0120E Spring Pin - M3x12  

 104 0720 0040E Retaining Ring - M4  

 105 0805 0089  Retaining Ring - M4  

 106 0451 3006N Tapping Screw - 3x6  

 107 1105 0511  Harness Clamp - LWS-0306ZC  

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

6.PAPER TRANSFER 3 (B545) 

O'Brien
Item 102
PCIL: August 2009



18 

 

 

7.STAPLE TRAY 1 (B545) 



19 

 1 B352 4215  Shaft - Jogger Fence 1 

 2 B545 4151  Upper Stay - Jogger Fence 1 

 3 B352 4152  Upper Slider - Jogger Fence 1 

 4 B545 4153  Upper Bracket - Jogger Fence 2 

 5 AW02 0166  Photointerruptor:Paper Feed Sensor 2 

 6 B545 4245  Bracket - Pull Out Sensor 1 

 7 B352 4261  Tightener - Exit Belt 1 

 8 B545 4161  Jogger Fence Stay 1 

 9 AX05 0244  Stepper Motor:Mm42:0.85a 1 

 10 AW02 0156  Photointerruptor:Ee-sx4235a-p2 1 

 11 B545 4171  Jogger Motor Bracket 1 

 12 B352 4175  Timing Pulley - Jogger Drive 1 

 13 B352 4185  Timing Belt - 940P2M4 1 

 14 B352 4141  Rear Jogger Fence 1 

 15 B352 4131  Front Jogger Fence 1 

 16 B545 4163  Jogger Fence Bracket 2 

 17 B352 4162  Jogger Fence Slider 2 

 18 B352 4165  Slider Shaft - Jogger Fence 2 

 19 B545 4183  Tightener:Jogger:Ass'y 1 

 20 AA14 3790  Screw:Contact Point 1 

 21 AA06 2334  Tension Spring:4.9n 1 

 22 A697 4170  Pulley - 32T 1 

 23 B352 7301  Decal - R5 1 

 24 B302 4629  Guide Mylar 2 

 25 A300 3634  Spring Plate - Timing Belt 2 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0450 3008N Tapping Screw - M3x8  

 103 0451 3008N Tapping Screw - M3x8  

 104 0720 0040E Retaining Ring - M4  

 105 0453 3006N Tapping Screw - M3x6  

 106 1105 0310  Harness Clamp - LWS-1S  

 107 1105 0511  Harness Clamp - LWS-0306ZC  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

7.STAPLE TRAY 1 (B545) 



20 

 

 

8.STAPLE TRAY 2 (B545) 

24

107

23

107

16
22

21

107
110

20
101

104

101

19

103

101

101

1

3

4

102

5

101

1
101

6

102

105

101

101

7

101

106
8

8

9

11

105

10
12

105

13

14

17

107

15

101

111

112

112

20

2

18



21 

 1 A697 1117  Base Palte Cap 1 

 2 G565 4235  Rear Fence Guide 1 

 3 B545 1120  Stay - Stapler Tray 1 

 4 B545 2019  Caster:�� 50:490n 1 

 5 B545 4211  Slider Fence Stay 1 

 6 B545 1130  Caster:40kgf 1 

 7 B545 4111  Side Plate - Front Tray - Stapler 1 

 8 B352 4232  Slider - Training Edge Fence 2 

 9 B352 4215  Shaft - Jogger Fence 1 

 10 B352 4221  Front Training Edge Fence 1 

 11 B700 4107  Spring:Return:Standard Fence 1 

 12 G565 4234  Front Entrance Guide 2 

 13 B352 4231  Rear Training Edge Fence 1 

 14 AW01 0109  Photo Refiection Sensor:Ps117ed1 1 

 15 B352 4100  Stapler Tray 1 

 16 5053 0447  Bushing - 6mm 1 

 17 A300 3813  Shaft - 6x21.5 1 

 18 B545 4052  Exit Belt Ass'y 2 

 19 B545 5510  Stepper Motor:Exit:Ass'y 1 

 20 A666 3180  Timing Pulley - Z32 1 

 21 B352 4251  Upper Exit Shaft 1 

 22 B545 4121  Rear Side Plate - Stapler Tray 1 

 23 B312 4126  Pulley - 32T 1 

 24 B352 4255  Timing Belt - 258P2M4 1 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0451 4008N Tapping Screw:4x8  

 103 1105 0334  Edge - 17  

 104 1105 0410  Card Spacer - 9.4mm  

 105 0450 3008N Tapping Screw - M3x8  

 106 0451 3008N Tapping Screw - M3x8  

 107 0720 0040E Retaining Ring - M4  

 110 0805 3385  Bushing - 6mm  

 111 1105 0511  Harness Clamp - LWS-0306ZC  

 112 1105 0291  Harness Clamp - LWS-3S  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

8.STAPLE TRAY 2 (B545) 

O'Brien
Item 4
MB 6



22 

 

 

9.STAPLE UNIT (B545) 



23 

 1 B700 5809  Stepper Motor:Stapler:Moveable:Ass'y 1 

 2 B545 4411  Bracket - Stapler Movement 1 

 3 B352 4421  Timing Pulley - Drive 1 

 4 B352 4422  Timing Belt - 918P3M4 1 

 5 AW02 0156  Photointerruptor:Ee-sx4235a-p2 1 

 6 B545 4431  Tighetener Bracket 1 

 7 AB03 0278  Idler - 20z 1 

 8 AA06 2334  Tension Spring:4.9n 1 

 9 AA14 3790  Screw:Contact Point 1 

 10 B352 4316  Stopper - Timing Belt 1 

 11 B352 4318  Bushing - Lower Slider 1 

 12 B545 4311  Stapler Unit Slider 1 

 13 B352 4415  Guide Rod 1 

 14 B545 4317  Fence Hook 1 

 15 A300 3731  Slide Supporter 4 

 16 B352 4315  Spring - 18N 1 

 17 B545 4321  Lower Slider - Staple Unit 1 

 18 B545 4327  Holder:Harness:Stapler 1 

 19 B352 4331  Sector Gear - Staple Unit 1 

 20 B545 4355  Slider Holder - Stapler Unit 1 

 21 B352 4351  Gear - 46Z/25Z 1 

 22 B352 4354  Gear - 27Z 1 

 23 B545 4362  Bracket:Sensor:Diagonal,slanted 1 

 24 B545 4391  Slider:Turn:Ass'y 1 

 25 B352 4353  Pinion - 46Z/18Z 1 

 26 B352 4352  Gear - 46Z/19Z 1 

 27 AX05 0244  Stepper Motor:Mm42:0.85a 1 

 29 B545 5237  Harness:Stapler 1 

 30 B352 4378  Stapler Cover 1 

 31 B352 4358  Stapler Base Cover 1 

 32 B545 4079  Stapler Unit 1 

 33 B545 4371  Stapler Base 1 

 34 B352 4347  Bushing - 6mm 1 

 35 A300 2132  Guide Roller 1 

 36 B545 4150  Screw:Pin:Positioning 4 

 37 A377 4741  Roller - M14 3 

 38 A300 3812  Spacer - 6x22x1.5 1 

 39 B545 5310  Harness:Connecting:560mm 1 

 40 AW02 0114  Photo Interruptor - Lower Limit 1 

 41 B352 4379  Lower Guide Plate 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0451 3008N Tapping Screw - M3x8  

 103 0720 0040E Retaining Ring - M4  

 104 0720 0060E Retaining Ring - M6  

 105 0740 3008  Ball Bearing - 8x22x7  

 106 0453 3006N Tapping Screw - M3x6  

 107 0805 3263  Bearing - 6x10x6mm  

 108 0353 0050N Screw-m3x5  

 109 1105 0328  Harness Clamp - ES-0505  

 110 1105 0511  Harness Clamp - LWS-0306ZC  

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

9.STAPLE UNIT (B545) 



24 

 

 

10.UPPER PAPER EXIT 1 (B545) 



25 

 1 G565 6401  Left Upper Cover 1 

 2 B352 2365  Upper Left Pad 3 

 3 B545 1625  Bracket:Tightener:Ass'y 1 

 4 B352 1630  Tension Spring 1 

 5 A666 4260  Entrance Roller 2 

 6 B408 4129  Screw:Guide Plate 2 

 7 B545 2120  Upper Guide Plate - Exit 1 

 8 AA14 3790  Screw:Contact Point 1 

 9 B312 1615  Tension Roller 1 

 10 AA12 0090  Discharge Brush L=320 MM3 1 

 11 B545 5222  Harness:Sensor:Paper Senser 1 

 12 B352 2400  Exit Roller 2 

 13 B352 2405  Outer Exit Roller 2 

 14 B352 2406  Exit Roller Shaft 1 

 15 B352 2410  Front Arm - Reverse Roller 1 

 16 B352 2407  Reverse Roller - 20Z 2 

 17 B352 2409  Idler Gear - 17Z 2 

 18 B545 3102  Micro Switch Lever 1 

 19 AA08 0238  Bushing - M6 1 

 20 B352 3655  Switch Holder 1 

 21 B545 3105  Bracket - Micro Switch 1 

 22 B352 3656  Compression Spring 1 

 23 B352 1631  Timing Belt - B40S2M594 1 

 24 B545 3130  Exit Stay 1 

 25 B408 5355  Harness:Connecting:280mm 1 

 26 B545 2126  Upper Bracket - Paper Feed Sensor 1 

 27 AW02 0155  Photointerruptor:Paper Size Sensor 1 

 28 B352 3101  Holder - Sensor Feeler 1 

 29 B352 3100  Sensor Feeler 1 

 30 B545 3215  Adjusting Bracket - Sensor Feeler 1 

 31 B545 2125  Upper Bracket - Paper Exit Unit 1 

 32 AW02 0156  Photointerruptor:Ee-sx4235a-p2 2 

 33 B352 3220  Roller Pad 2 

 34 B352 1600  Timing Pulley - S2M T24 1 

 35 B545 2124  Upper Guide Plate - Exit Small 1 

 36 B352 2131  Exit Guide 2 

 37 B352 2132  Front Exit Plate 1 

 38 B352 2133  Rear Exit Plate 1 

 39 B352 3225  Pad - Switch Lever 1 

 40 B352 2408  Gear - 26Z 2 

 41 B352 2411  Rear Arm - Reverse Roller 1 

 42 5053 0447  Bushing - 6mm 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3008N Tapping Screw - M3x8  

 102 0451 3006N Tapping Screw - 3x6  

 103 0353 0060N Philips Pan Head Bind Screw - M3x6  

 104 0720 0040E Retaining Ring - M4  

 105 1204 2543  Switch - DE2L-BJ22  

 106 0622 0100E Spring Pin - 2x10mm  

 107 0805 0089  Retaining Ring - M4  

 108 0632 0100G Pin - 2x10mm  

 109 1105 0230  Clamp  

 110 1105 0310  Harness Clamp - LWS-1S  

 111 1105 0511  Harness Clamp - LWS-0306ZC  

 112 0720 0060E Retaining Ring - M6  

 113 1105 0329  Clamp - ES-0510  

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

10.UPPER PAPER EXIT 1 (B545) 



26 

 

 

11.UPPER PAPER EXIT 2 (B545) 



27 

 1 G565 6651  Rear Upper Tray Cover 1 

 2 G565 6601  Front Upper Tray Cover 1 

 3 B545 3530  Side Plate - Upper Rear 1 

 4 B352 3165  Timing Belt Guide Plate 1 

 5 B545 3520  Side Plate - Upper Front 1 

 6 B352 3161  Timing Belt - B60S5M1055 2 

 7 B352 3145  Timing Pulley - T18 2 

 8 A666 2347  Gear - Z45 1 

 9 B352 3013  Shaft - Upper Drive 1 

 10 B352 3605  Upper Guide - End Fence 1 

 11 B545 3155  Upper Tighter 2 

 12 B545 3601  End Fence 1 

 13 G565 3611  End Fence Guide Plate 1 

 14 B352 3608  Tension Spring - End Fence 1 

 15 G565 3631  Rear End Fence Rail 1 

 16 G565 3621  Front End Fence Rail 1 

 17 B352 3629  End Fence Roller 6 

 18 B352 3170  Spacer 1 

 19 B545 3761  Base Cover 1 

 20 A379 3316  Shift Guide Roller 4 

 21 AA14 3788  Pin:Guide Plate:Paper Feed 2 

 22 B352 3146  Timing Pulley - T18 2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3008N Tapping Screw - M3x8  

 102 0452 3008N Tapping Screw - M3x8  

 103 0451 3006N Tapping Screw - 3x6  

 104 0720 0040E Retaining Ring - M4  

 105 0720 0060E Retaining Ring - M6  

 106 0742 3808  Ball Bearing - 8x16x5  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

11.UPPER PAPER EXIT 2 (B545) 



28 

 

 

12.UPPER PAPER EXIT 3 (B545) 



29 

 1 B545 5275  Harness:Connecting:Shift Tray:Upper:Ass'y 1 

 2 B545 3766  Slide Cover 1 

 3 B545 3510  Base - Upper Tray 1 

 4 B352 3572  Bushing - 6mm 4 

 5 B352 3575  Shaft - Upper Tray 2 

 6 AX21 0095  Magnetic Clutch:Z30 1 

 7 B545 3515  Front Stopper - Tray Shift 1 

 8 B545 3570  Support Plate - Tray Shift 2 

 9 B352 3571  Slider Bearing 2 

 10 B352 3580  Worm Wheel - 40Z 1 

 11 AW02 0141  Photointerruptor 3 

 12 G565 3751  Upper Base Cover 2 

 13 B352 3576  Gear - 20Z 4 

 14 B352 3592  Idle Gear - 20Z 2 

 15 B352 3591  Gear - 40Z 1 

 16 B352 3595  Rear Shaft - Upper Tray 1 

 17 B545 3700  Bracket - Lock Lever 1 

 18 AA06 2333  Tension Spring:2.16n 1 

 19 B352 3705  Lock Lever - Upper Tray 1 

 20 B352 3593  Rachet - Tray Lock 1 

 21 B545 5809  DC Solenoid:Polarization Powl 1 

 22 AX05 0243  DC Motor:Dc24v:7.2w 1 

 23 B352 3586  Shift - Worm Gear 1 

 24 B545 3585  Motor Bracket 1 

 25 A681 3316  Shift Tray Worm 1 

 26 B352 3587  Timing Belt - B0S2M104 1 

 27 B545 3594  Torque Limiter:100mn.m 4 

 28 B352 3655  Switch Holder 1 

 29 B545 3650  Bracket - Tray Safety Switch 1 

 30 B352 3656  Compression Spring 1 

 31 B352 3517  Slide Guide 1 

 32 B545 3516  Base Bracket 1 

 33 B545 3560  Base - Shift 1 

 34 A353 3272  Guide Roller 1 

 35 B352 3577  Shaft Cap 4 

 36 5443 2668  Bushing - 4x6x7mm 1 

 37 5053 0447  Bushing - 6mm 1 

 38 A697 2102  Dumper - Junction Gate Sololenoid 1 

 39 AW02 0114  Photo Interruptor - Lower Limit 1 

 40 G011 3275  Snap Ring 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0805 0092  Retaiming Ring - 3m  

 103 0805 0088  Retaining Ring - M6  

 104 0720 0040E Retaining Ring - M4  

 105 0802 5276  Tapping Screw With Washer - M3x6  

 106 0313 0050N Philips Pan Head Screw - M3x5  

 107 0632 0120G Parallel Pin - 2x12  

 108 1204 2543  Switch - DE2L-BJ22  

 109 0802 5277  Tapping Screw  

 110 1105 0310  Harness Clamp - LWS-1S  

 111 1105 0329  Clamp - ES-0510  

 112 1105 0511  Harness Clamp - LWS-0306ZC  

 113 1105 0522  Edge Saddle - LES0510  

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

12.UPPER PAPER EXIT 3 (B545) 



30 

 

 

13.LOWER PAPER EXIT (B545) 



31 

 1 B545 5515  Stepper Motor:Exit:Ass'y 1 

 2 B545 1620  Exit Roller Bracket 1 

 3 B352 1632  Timing Belt - B40S2M200 1 

 4 B352 1600  Timing Pulley - S2M T24 1 

 5 B545 3102  Micro Switch Lever 1 

 6 B352 3655  Switch Holder 1 

 7 B545 3105  Bracket - Micro Switch 1 

 8 AA12 0027  Antistatic Brush 1 

 9 B545 2438  Bracket:Guide:Exit 1 

 10 B352 3190  Driven Roller Link 1 

 11 B545 3185  Bracket - Open Link 1 

 12 A697 2131  Antistatic Brush 1 

 13 AW01 0123  Photo Refiection Sensor:Psr11d1-b 1 

 14 A353 3354  Driven Roller Holder 1 

 15 B545 2437  Guide Plate:Exit:Moveable 1 

 16 A379 2212  Driven Roller Shaft 1 

 17 B545 2415  Lower Guide Plate 1 

 18 B352 3101  Holder - Sensor Feeler 1 

 19 AW02 0156  Photointerruptor:Ee-sx4235a-p2 1 

 20 B352 3100  Sensor Feeler 1 

 21 B545 3215  Adjusting Bracket - Sensor Feeler 1 

 22 B545 3210  Exit Roller Cover 1 

 23 B352 2405  Outer Exit Roller 2 

 24 B352 2400  Exit Roller 2 

 25 B352 2407  Reverse Roller - 20Z 1 

 26 B352 2411  Rear Arm - Reverse Roller 1 

 27 B352 2410  Front Arm - Reverse Roller 1 

 28 B352 2406  Exit Rooler Shaft 1 

 29 B545 5327  Harness:Connecting:Paper Senser 1 

 30 B352 2408  Gear - 26Z 2 

 31 B352 2409  Idler Gear - 17Z 2 

 32 5053 0447  Bushing - 6mm 1 

 33 AA08 0238  Bushing - M6 2 

 34 B352 2436  Exit Driven Roller 1 

 35 B545 5305  Harness:Connecting:430mm 1 

 36 B352 3225  Pad - Switch Lever 1 

 37 B352 3656  Compression Spring 1 

 38 B352 3220  Roller Pad 1 

 39 B408 4129  Screw:Guide Plate 1 

 40 B352 5450  Bushing - CE-012LV0 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0622 0100E Spring Pin - 2x10mm  

 103 0720 0040E Retaining Ring - M4  

 104 0805 0089  Retaining Ring - M4  

 105 0632 0100G Pin - 2x10mm  

 106 0313 0100N Pan Head Screw:M3x10  

 107 0450 4008N Tapping Screw - M4x8  

 108 0451 4006N Tapping Screw - 4x6  

 109 1105 0328  Harness Clamp - ES-0505  

 110 1105 0511  Harness Clamp - LWS-0306ZC  

 111 1204 2543  Switch - DE2L-BJ22  

 112 1105 0310  Harness Clamp - LWS-1S  

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

13.LOWER PAPER EXIT (B545) 



32 

 

 

14.SHIFT DRIVE 1 (B545) 



33 

 1 G565 3840  Slider:Tray:Peen 1 

 2 B352 3845  Slider Pawl 1 

 3 B545 3110  End Fence 1 

 4 AW01 0089  Photosensor - GP2A28C 1 

 5 B545 3115  Sensor Bracket 1 

 6 B352 3160  Timing Belt - B60S5M1530 2 

 7 B352 3146  Timing Pulley - T18 2 

 8 A666 2347  Gear - Z45 1 

 9 B352 3016  Shaft - Lower Drive 1 

 10 B545 3140  End Fence Cover 1 

 11 B545 3150  Lower Tighter 2 

 12 B352 3835  Tray Shift Shaft 1 

 13 B545 3812  Side Plate - Lower Front 1 

 14 B352 3165  Timing Belt Guide Plate 2 

 15 G565 6701  Front Lower Tray Cover 1 

 16 B545 3822  Side Plate - Lower Back 1 

 17 G565 6751  Rear Lower Tray Cover 1 

 18 B545 3830  Base - Lower Tray 1 

 19 A379 3316  Shift Guide Roller 4 

 20 A666 2213  Shift Tray Roller 2 

 21 A697 1606  Spacer - 6x12x2.7mm 2 

 22 A353 3351  Exit Driven Roller 2 

 23 A353 3272  Guide Roller 2 

 24 B352 3145  Timing Pulley - T18 2 

 25 B352 3833  Short Cushion - Base 2 

 26 B352 3844  Long Cushion - Base 2 

 

 

 

 

 

 

 

 

 

 101 0451 3008N Tapping Screw - M3x8  

 102 0720 0040E Retaining Ring - M4  

 103 0451 3006N Tapping Screw - 3x6  

 104 0742 3808  Ball Bearing - 8x16x5  

 105 0720 0060E Retaining Ring - M6  

 106 0313 0100N Pan Head Screw:M3x10  

 107 1105 0511  Harness Clamp - LWS-0306ZC  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

14.SHIFT DRIVE 1 (B545) 



34 

 

 

15.SHIFT DRIVE 2 (B545) 



35 

 1 A681 2702  Worm Wheel - 20Z 1 

 2 AX04 0148  DC Motor:24v:2.2w:Cw/ccw 1 

 3 B545 3180  Motor Bracket 1 

 4 B352 3176  Cam:Paper Exit Unit 1 

 5 A681 2711  Worm Gear - 50z 1 

 6 AW02 0156  Photointerruptor:Ee-sx4235a-p2 1 

 7 A697 2131  Antistatic Brush 1 

 8 B545 3120  Stay - Upper Exit 2 

 9 B545 3125  Stay - Lower Exit 1 

 10 A697 3200  Worm Wheel Shaft 1 

 11 A697 3195  Worm Wheel 1 

 12 A697 3220  Timing Belt - B40S2M112 1 

 13 A697 3215  Pulley - 19T 1 

 14 A697 3210  Shift Motor Bracket 1 

 15 AX05 0230  DC Motor:Shift 1 

 16 AW02 0141  Photointerruptor 1 

 17 A697 3205  Shift Sensor Bracket 1 

 18 B545 3131  Upper Left Stay 1 

 19 B352 3195  Exit Switch holder 1 

 20 B545 5322  Harness:Connecting:Shift Tray:Lower 1 

 21 5053 0447  Bushing - 6mm 4 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0720 0040E Retaining Ring - M4  

 102 0800 0072  Philips Pan Head Screw - M2.6x4  

 103 1204 2544  Switch - DE2L-BJ23  

 104 0720 0060E Retaining Ring - M6  

 105 0451 4006N Tapping Screw - 4x6  

 106 0451 3006N Tapping Screw - 3x6  

 107 0802 5277  Tapping Screw  

 108 1105 0511  Harness Clamp - LWS-0306ZC  

 109 1105 0328  Harness Clamp - ES-0505  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

15.SHIFT DRIVE 2 (B545) 

O'Brien
Item 17
PCIL: March 2009



36 

 

 

16.DRIVE SECTION (B545) 



37 

 1 AX04 0218  Stepper Motor:Mm42:90Ω:CT 1 

 2 B312 1524  Motor Bracket 2 

 3 B352 1601  Timing Belt - B40S2M196 1 

 4 B352 1610  Timing Belt - B40S3M612 1 

 5 B545 1612  Bracket:Stepper Motor 2 

 6 C683 5750  Stepper Motor:Sub-ass'y 2 

 7 B352 1617  Timing Belt - B40S3M759 2 

 8 A697 2105  Bracket - Junction Gate Solenoid 1 

 11 AA06 2333  Tension Spring:2.16n 3 

 12 B545 2106  Bracket:Dc Solenoid:Gate Pawl:Duplex Stack 1 

 13 AA04 3054  Timing Belt - 142 P2M4 2 

 14 A697 3225  Worm Wheel Shaft 2 

 15 B545 3200  Bracket - Tray Lift Motor 1 

 16 AX06 0305  DC Motor:Na4056d05 2 

 17 AB01 3709  Worm Gear 1 

 18 B352 3206  Worm Wheel - 30Z 2 

 19 B700 3322  Compression Spring - 10n 2 

 20 B352 3205  Gear - 26Z 2 

 21 A697 2235  Bracket - Junction Gate Solenoid 1 

 22 B312 1600  Tightener 1 

 23 B700 1501  Tension Spring - Pressure 2 

 24 AA14 3790  Screw:Contact Point 1 

 25 B312 1605  Tightener 1 

 26 B312 1615  Tension Roller 1 

 27 B545 2104  DC Solenoid:Gate Pawl:Duplex Stack:Ass'y 1 

 28 A697 2102  Dumper - Junction Gate Sololenoid 3 

 29 B545 5809  DC Solenoid:Polarization Powl 2 

 30 G565 6130  Rear Cover - Side Plate 1 

 

 

 

 

 

 

 

 101 0453 3006N Tapping Screw - M3x6  

 102 0451 3006N Tapping Screw - 3x6  

 103 0451 4006N Tapping Screw - 4x6  

 104 0451 3008N Tapping Screw - M3x8  

 105 0720 0040E Retaining Ring - M4  

 106 0313 0040N Screw:M3x4  

 107 0313 0050N Philips Pan Head Screw - M3x5  

 108 0741 3506  Ball Bearing - 6x12x4 Mm  

 109 0720 0060E Retaining Ring - M6  

 110 0574 0040E Hexagon Headless Set Screw - M4x4  

 111 0802 5277  Tapping Screw  

 112 0807 5056  Washer - 8.1mm  

 113 1105 0310  Harness Clamp - LWS-1S  

 114 1105 0511  Harness Clamp - LWS-0306ZC  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

16.DRIVE SECTION (B545) 



38 

 

 

17.ELECTRICAL SECTION (B545) 



39 

 1 B545 5160  PCB Main Control 1 

 2 B545 1140  Boardd Bracket 6 

 3 B545 1150  Upper Cover Bracket 1 

 4 B545 5217  Harness:Sensor:Entrance 1 

 5 B545 5242  Harness:Motor:Rising Tray 1 

 6 B545 5252  Harness:Shift Tray:Upper 1 

 7 B545 5227  Harness:Sensor:Shift Tray 1 

 8 B545 5222  Harness:Sensor:Paper Senser 1 

 9 B545 5210  Harness:Safety Switch 1 

 10 B545 5247  Harness:Shift Tray:Lower 1 

 11 B545 5271  Harness:Interface:Ass'y 1 

 12 B545 3135  Stay - Positioning Sensor 1 

 13 AW02 0114  Photo Interruptor - Lower Limit 7 

 14 B545 5232  Harness:Stapler Tray:Upper 1 

 15 B545 5103  EPROM:Main Control 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 1105 0292  Wire Saddle  

 103 1105 0291  Harness Clamp - LWS-3S  

 104 1105 0310  Harness Clamp - LWS-1S  

 105 1105 0511  Harness Clamp - LWS-0306ZC  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

17.ELECTRICAL SECTION (B545) 

Ricoh Technical Services
Item 15
MB 1a, 2, 5

O'Brien
Item 1
MB 2, 5



40 

 

 

18.DECAL AND DOCUMENT (B545) 



41 

 1 B352 7101  Decal - R1 1 

 2 B352 7151  Decal - R2 1 

 3 B352 7201  Decal - R3 1 

 4 B352 7251  Decal - R4 1 

 5 B352 7301  Decal - R5 1 

 6 G565 7351  Decal - Misfeed Removal 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

18.DECAL AND DOCUMENT (B545) 



 

 

Parts Index 



44 

B545 1120  Stay - Stapler Tray  21 -   3 

B545 1130  Caster:40kgf  21 -   6 

B545 1135  Angle:Harness Clamp  11 -  11 

B545 1140  Boardd Bracket  39 -   2 

B545 1150  Upper Cover Bracket  39 -   3 

B545 1170  Bracket:Ground Plate:Upper:Ass'y   7 -   7 

B545 1612  Bracket:Stepper Motor  37 -   5 

B545 1620  Exit Roller Bracket  31 -   2 

B545 1625  Bracket:Tightener:Ass'y  25 -   3 

B545 1661  Cover:Safety Switch  17 -  15 

B545 2019  Caster:�� 50:490n  21 -   4 

B545 2084  Positioning Roller Solenoid  17 -   3 

B545 2101  Guide Plate - Entrance Cover   9 -  20 

B545 2104  DC Solenoid:Gate Pawl:Duplex Stack:Ass'y  37 -  27 

B545 2105  Film:Shielding Plate   9 -  26 

B545 2106  Bracket:Dc Solenoid:Gate Pawl:Duplex Stack  37 -  12 

B545 2110  Upper Guide Plate  13 -   2 

B545 2115  Transport Cover   9 -  11 

B545 2120  Upper Guide Plate - Exit  25 -   7 

B545 2124  Upper Guide Plate - Exit Small  25 -  35 

B545 2125  Upper Bracket - Paper Exit Unit  25 -  31 

B545 2126  Upper Bracket - Paper Feed Sensor  25 -  26 

B545 2137  Bracket - Oil Damper   9 -  14 

B545 2138  Bracket - Entrance Cover   9 -  18 

B545 2139  Bracket - Transport Cover   9 -  15 

B545 2145  Support Plate - Transport Cover   9 -  21 

B545 2210  Vertical Transport Guide  15 -   4 

B545 2215  Exit Sensor Bracket  17 -  17 

B545 2217  Exit Guide Plate  13 -  15 

B545 2221  Stay:Guide:Trailing Edge  17 -  19 

B545 2251  Upper Relay Guide  11 -   5 

B545 2415  Lower Guide Plate  31 -  17 

B545 2425  Lower4 Turn Guide Plate  13 -   4 

B545 2430  Guide Plate - Turn Gate  13 -  13 

B545 2437  Guide Plate:Exit:Moveable  31 -  15 

B545 2438  Bracket:Guide:Exit  31 -   9 

B545 2450  Support Plate - Guide Plate  13 -   7 

B545 2500  Guide Plate:Auxiliary:Punch:Ass'y  11 -   7 

B545 2505  Front Cover - Hopper  11 -  16 

B545 2506  Rear Cover - Punch Unit  11 -  10 

B545 2811  Positioning Roller Arm  17 -   8 

B545 3102  Micro Switch Lever  31 -   5 

B545 3102  Micro Switch Lever  25 -  18 

B545 3105  Bracket - Micro Switch  31 -   7 

B545 3105  Bracket - Micro Switch  25 -  21 

B545 3110  End Fence  33 -   3 

B545 3115  Sensor Bracket  33 -   5 

B545 3120  Stay - Upper Exit  35 -   8 

B545 3125  Stay - Lower Exit  35 -   9 

B545 3130  Exit Stay  25 -  24 

B545 3131  Upper Left Stay  35 -  18 

B545 3135  Stay - Positioning Sensor  39 -  12 

B545 3140  End Fence Cover  33 -  10 

B545 3150  Lower Tighter  33 -  11 

B545 3155  Upper Tighter  27 -  11 

B545 3180  Motor Bracket  35 -   3 

B545 3185  Bracket - Open Link  31 -  11 

B545 3200  Bracket - Tray Lift Motor  37 -  15 

B545 3210  Exit Roller Cover  31 -  22 

B545 3215  Adjusting Bracket - Sensor Feeler  31 -  21 

B545 3215  Adjusting Bracket - Sensor Feeler  25 -  30 

B545 3510  Base - Upper Tray  29 -   3 

B545 3515  Front Stopper - Tray Shift  29 -   7 

B545 3516  Base Bracket  29 -  32 

B545 3520  Side Plate - Upper Front  27 -   5 

B545 3530  Side Plate - Upper Rear  27 -   3 

B545 3560  Base - Shift  29 -  33 

B545 3570  Support Plate - Tray Shift  29 -   8 

B545 3585  Motor Bracket  29 -  24 

B545 3594  Torque Limiter:100mn.m  29 -  27 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



45 

B545 3601  End Fence  27 -  12 

B545 3650  Bracket - Tray Safety Switch  29 -  29 

B545 3700  Bracket - Lock Lever  29 -  17 

B545 3761  Base Cover  27 -  19 

B545 3766  Slide Cover  29 -   2 

B545 3812  Side Plate - Lower Front  33 -  13 

B545 3822  Side Plate - Lower Back  33 -  16 

B545 3830  Base - Lower Tray  33 -  18 

B545 4052  Exit Belt Ass'y  21 -  18 

B545 4079  Stapler Unit  23 -  32 

B545 4111  Side Plate - Front Tray - Stapler  21 -   7 

B545 4121  Rear Side Plate - Stapler Tray  21 -  22 

B545 4150  Screw:Pin:Positioning  23 -  36 

B545 4151  Upper Stay - Jogger Fence  19 -   2 

B545 4153  Upper Bracket - Jogger Fence  19 -   4 

B545 4161  Jogger Fence Stay  19 -   8 

B545 4163  Jogger Fence Bracket  19 -  16 

B545 4171  Jogger Motor Bracket  19 -  11 

B545 4183  Tightener:Jogger:Ass'y  19 -  19 

B545 4211  Slider Fence Stay  21 -   5 

B545 4245  Bracket - Pull Out Sensor  19 -   6 

B545 4311  Stapler Unit Slider  23 -  12 

B545 4317  Fence Hook  23 -  14 

B545 4321  Lower Slider - Staple Unit  23 -  17 

B545 4327  Holder:Harness:Stapler  23 -  18 

B545 4355  Slider Holder - Stapler Unit  23 -  20 

B545 4362  Bracket:Sensor:Diagonal,slanted  23 -  23 

B545 4371  Stapler Base  23 -  33 

B545 4391  Slider:Turn:Ass'y  23 -  24 

B545 4411  Bracket - Stapler Movement  23 -   2 

B545 4431  Tighetener Bracket  23 -   6 

B545 5103  EPROM:Main Control  39 -  15 

B545 5160  PCB Main Control  39 -   1 

B545 5210  Harness:Safety Switch  39 -   9 

B545 5217  Harness:Sensor:Entrance  39 -   4 

B545 5222  Harness:Sensor:Paper Senser  25 -  11 

B545 5222  Harness:Sensor:Paper Senser  39 -   8 

B545 5227  Harness:Sensor:Shift Tray  39 -   7 

B545 5232  Harness:Stapler Tray:Upper  39 -  14 

B545 5237  Harness:Stapler  23 -  29 

B545 5242  Harness:Motor:Rising Tray  39 -   5 

B545 5247  Harness:Shift Tray:Lower  39 -  10 

B545 5252  Harness:Shift Tray:Upper  39 -   6 

B545 5271  Harness:Interface:Ass'y  39 -  11 

B545 5275  Harness:Connecting:Shift Tray:Upper:Ass'y  29 -   1 

B545 5300  Harness:Connecting:240mm  11 -   2 

B545 5305  Harness:Connecting:430mm  31 -  35 

B545 5310  Harness:Connecting:560mm  23 -  39 

B545 5322  Harness:Connecting:Shift Tray:Lower  35 -  20 

B545 5327  Harness:Connecting:Paper Senser  31 -  29 

B545 5510  Stepper Motor:Exit:Ass'y  21 -  19 

B545 5515  Stepper Motor:Exit:Ass'y  31 -   1 

B545 5809  DC Solenoid:Polarization Powl  37 -  29 

B545 5809  DC Solenoid:Polarization Powl  29 -  21 

B545 6101  Cover:Upper   7 -   3 

B545 6203  Upper Hinge - Frontdoor   7 -   8 

B545 6206  Lower Hinge - Front Door   7 -  15 

B545 7507  Screw:Punch  11 -  15 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



46 

A049 3371  Magnet   9 -   4 

A300 2132  Guide Roller  23 -  35 

A300 3634  Spring Plate - Timing Belt  19 -  25 

A300 3731  Slide Supporter  23 -  15 

A300 3812  Spacer - 6x22x1.5  23 -  38 

A300 3813  Shaft - 6x21.5  21 -  17 

A300 3851  Positioning Roller Bracket  17 -   6 

A300 3858  Stepped Screw - M4  17 -   1 

A300 3865  Release Spring  17 -   2 

A353 3272  Guide Roller  33 -  23 

A353 3272  Guide Roller  29 -  34 

A353 3351  Exit Driven Roller  33 -  22 

A353 3354  Driven Roller Holder  31 -  14 

A376 1295  Spacer - M6x10x5  15 -  19 

A376 1295  Spacer - M6x10x5  17 -  33 

A377 4741  Roller - M14  23 -  37 

A379 2212  Driven Roller Shaft  31 -  16 

A379 3316  Shift Guide Roller  27 -  20 

A379 3316  Shift Guide Roller  33 -  19 

A458 2251  Cushion - Bin Solenoid Lever  17 -  36 

A458 2251  Cushion - Bin Solenoid Lever  15 -  20 

A458 2251  Cushion - Bin Solenoid Lever  13 -  20 

A606 1595  Small Door Cover   7 -  14 

A612 2435  Support Plate  15 -  16 

A612 2435  Support Plate   9 -   5 

A666 2213  Shift Tray Roller  33 -  20 

A666 2347  Gear - Z45  33 -   8 

A666 2347  Gear - Z45  27 -   8 

A666 3180  Timing Pulley - Z32  21 -  20 

A666 4260  Entrance Roller  25 -   5 

A681 2702  Worm Wheel - 20Z  35 -   1 

A681 2711  Worm Gear - 50z  35 -   5 

A681 3316  Shift Tray Worm  29 -  25 

A697 1117  Base Palte Cap  21 -   1 

A697 1128  Joint Lever  11 -  14 

A697 1144  Rear Joint Bracket   7 -   5 

A697 1153  Front Joint Bracket   7 -   6 

A697 1606  Spacer - 6x12x2.7mm  33 -  21 

A697 2102  Dumper - Junction Gate Sololenoid  29 -  38 

A697 2102  Dumper - Junction Gate Sololenoid  37 -  28 

A697 2105  Bracket - Junction Gate Solenoid  37 -   8 

A697 2131  Antistatic Brush  31 -  12 

A697 2131  Antistatic Brush  35 -   7 

A697 2145  Entrance Sensor Bracket  11 -   4 

A697 2150  Lower Entrance Guide  11 -   3 

A697 2187  Pressure Spring - 14.1mm  17 -  25 

A697 2235  Bracket - Junction Gate Solenoid  37 -  21 

A697 2245  Junction Gate - Proof Tray  13 -   5 

A697 2250  Lower Relay Guide  11 -   6 

A697 3195  Worm Wheel  35 -  11 

A697 3200  Worm Wheel Shaft  35 -  10 

A697 3205  Shift Sensor Bracket  35 -  17 

A697 3210  Shift Motor Bracket  35 -  14 

A697 3215  Pulley - 19T  35 -  13 

A697 3220  Timing Belt - B40S2M112  35 -  12 

A697 3225  Worm Wheel Shaft  37 -  14 

A697 4170  Pulley - 32T  19 -  22 

A821 1662  Interlock Switch Lever  17 -  14 

B302 4629  Guide Mylar  19 -  24 

B312 1521  Timing Pulley - 20T  15 -   3 

B312 1524  Motor Bracket  37 -   2 

B312 1600  Tightener  37 -  22 

B312 1605  Tightener  37 -  25 

B312 1615  Tension Roller  25 -   9 

B312 1615  Tension Roller  37 -  26 

B312 2100  Pre-stack Gate  15 -   7 

B312 2151  Left Guide - Vertical Transport  15 -  15 

B312 2166  Vertical Guide  15 -   6 

B312 2171  Middle Guide - Vertical Transport  15 -  10 

B312 2172  Driven Roller  15 -  14 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



47 

B312 2173  Support Plate  15 -   9 

B312 2174  Pressure Spring - 12mm  15 -  13 

B312 2176  Transport Roller  13 -   3 

B312 2176  Transport Roller  15 -   5 

B312 2187  Positioning Roller  17 -  12 

B312 4126  Pulley - 32T  21 -  23 

B352 1600  Timing Pulley - S2M T24  25 -  34 

B352 1600  Timing Pulley - S2M T24  31 -   4 

B352 1601  Timing Belt - B40S2M196  37 -   3 

B352 1602  Timing Pulley - T20-S2M  11 -  12 

B352 1605  Timing Belt - B40S3M216  13 -  17 

B352 1606  Timing Pulley - T20-S3M  15 -   2 

B352 1606  Timing Pulley - T20-S3M  13 -  16 

B352 1607  Timing Pulley - T20-S3M  13 -   1 

B352 1607  Timing Pulley - T20-S3M  15 -   1 

B352 1607  Timing Pulley - T20-S3M  17 -   5 

B352 1610  Timing Belt - B40S3M612  37 -   4 

B352 1617  Timing Belt - B40S3M759  37 -   7 

B352 1630  Tension Spring  25 -   4 

B352 1631  Timing Belt - B40S2M594  25 -  23 

B352 1632  Timing Belt - B40S2M200  31 -   3 

B352 2111  Guide Plate - Transport Cover   9 -   6 

B352 2112  Link - Transport Cover   9 -   9 

B352 2113  Link Spacer   9 -   7 

B352 2114  Pressure Spring   9 -   8 

B352 2131  Exit Guide  25 -  36 

B352 2132  Front Exit Plate  25 -  37 

B352 2133  Rear Exit Plate  25 -  38 

B352 2135  Sector Gear - Transport Cover   9 -  17 

B352 2136  Oil Damper Shaft   9 -  16 

B352 2140  Oil Damper   9 -  13 

B352 2200  Lower Guide Plate  17 -  27 

B352 2201  Guide - Trailing Edge  17 -  29 

B352 2203  Discharge Brush - Stapler Tray  17 -  30 

B352 2204  Driven Roller  13 -  12 

B352 2204  Driven Roller   9 -   1 

B352 2204  Driven Roller  17 -  26 

B352 2204  Driven Roller  15 -  23 

B352 2205  Bushing - Driven Roller  15 -  12 

B352 2205  Bushing - Driven Roller   9 -   2 

B352 2205  Bushing - Driven Roller  17 -  24 

B352 2205  Bushing - Driven Roller  13 -  10 

B352 2206  Tension Spring - Lower Guide  17 -  28 

B352 2207  Pad - Stapler Tray  17 -  38 

B352 2221  Holder - Paper Guide  17 -  20 

B352 2222  Paper Guide - Trailing Edge  17 -  21 

B352 2229  Roller - Paper Guide  17 -  22 

B352 2232  Torsion Spring  17 -  23 

B352 2235  Mylar - Exit Guide  13 -  21 

B352 2365  Upper Left Pad  25 -   2 

B352 2400  Exit Roller  31 -  24 

B352 2400  Exit Roller  25 -  12 

B352 2405  Outer Exit Roller  25 -  13 

B352 2405  Outer Exit Roller  31 -  23 

B352 2406  Exit Rooler Shaft  31 -  28 

B352 2406  Exit Roller Shaft  25 -  14 

B352 2407  Reverse Roller - 20Z  25 -  16 

B352 2407  Reverse Roller - 20Z  31 -  25 

B352 2408  Gear - 26Z  25 -  40 

B352 2408  Gear - 26Z  31 -  30 

B352 2409  Idler Gear - 17Z  25 -  17 

B352 2409  Idler Gear - 17Z  31 -  31 

B352 2410  Front Arm - Reverse Roller  25 -  15 

B352 2410  Front Arm - Reverse Roller  31 -  27 

B352 2411  Rear Arm - Reverse Roller  25 -  41 

B352 2411  Rear Arm - Reverse Roller  31 -  26 

B352 2420  Guide Plate - Shift Tray  13 -   8 

B352 2431  Sheet - Guide Plate  13 -  14 

B352 2436  Exit Driven Roller  31 -  34 

B352 2440  Junction Gate - Stapler Tray  13 -   6 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



48 

B352 2445  Pulley - T31  17 -   4 

B352 2446  Positioning Roller Shaft  17 -  10 

B352 2600  Upper Transport Roller  13 -  24 

B352 2610  Shift Transport Roller  13 -  25 

B352 2620  Lower Transport Roller  11 -   8 

B352 2620  Lower Transport Roller  15 -   8 

B352 2630  Exit Roller - Stapler  17 -  31 

B352 2650  Magnet Catch - 5N  13 -   9 

B352 2650  Magnet Catch - 5N   9 -  25 

B352 3013  Shaft - Upper Drive  27 -   9 

B352 3016  Shaft - Lower Drive  33 -   9 

B352 3100  Sensor Feeler  25 -  29 

B352 3100  Sensor Feeler  31 -  20 

B352 3101  Holder - Sensor Feeler  25 -  28 

B352 3101  Holder - Sensor Feeler  31 -  18 

B352 3145  Timing Pulley - T18  33 -  24 

B352 3145  Timing Pulley - T18  27 -   7 

B352 3146  Timing Pulley - T18  27 -  22 

B352 3146  Timing Pulley - T18  33 -   7 

B352 3160  Timing Belt - B60S5M1530  33 -   6 

B352 3161  Timing Belt - B60S5M1055  27 -   6 

B352 3165  Timing Belt Guide Plate  33 -  14 

B352 3165  Timing Belt Guide Plate  27 -   4 

B352 3170  Spacer  27 -  18 

B352 3176  Cam:Paper Exit Unit  35 -   4 

B352 3190  Driven Roller Link  31 -  10 

B352 3195  Exit Switch holder  35 -  19 

B352 3205  Gear - 26Z  37 -  20 

B352 3206  Worm Wheel - 30Z  37 -  18 

B352 3220  Roller Pad  31 -  38 

B352 3220  Roller Pad  25 -  33 

B352 3225  Pad - Switch Lever  31 -  36 

B352 3225  Pad - Switch Lever  25 -  39 

B352 3517  Slide Guide  29 -  31 

B352 3571  Slider Bearing  29 -   9 

B352 3572  Bushing - 6mm  29 -   4 

B352 3575  Shaft - Upper Tray  29 -   5 

B352 3576  Gear - 20Z  29 -  13 

B352 3577  Shaft Cap  29 -  35 

B352 3580  Worm Wheel - 40Z  29 -  10 

B352 3586  Shift - Worm Gear  29 -  23 

B352 3587  Timing Belt - B0S2M104  29 -  26 

B352 3591  Gear - 40Z  29 -  15 

B352 3592  Idle Gear - 20Z  29 -  14 

B352 3593  Rachet - Tray Lock  29 -  20 

B352 3595  Rear Shaft - Upper Tray  29 -  16 

B352 3605  Upper Guide - End Fence  27 -  10 

B352 3608  Tension Spring - End Fence  27 -  14 

B352 3629  End Fence Roller  27 -  17 

B352 3655  Switch Holder  29 -  28 

B352 3655  Switch Holder  31 -   6 

B352 3655  Switch Holder  25 -  20 

B352 3656  Compression Spring  29 -  30 

B352 3656  Compression Spring  25 -  22 

B352 3656  Compression Spring  31 -  37 

B352 3656  Compression Spring   9 -  23 

B352 3705  Lock Lever - Upper Tray  29 -  19 

B352 3833  Short Cushion - Base  33 -  25 

B352 3835  Tray Shift Shaft  33 -  12 

B352 3844  Long Cushion - Base  33 -  26 

B352 3845  Slider Pawl  33 -   2 

B352 4100  Stapler Tray  21 -  15 

B352 4131  Front Jogger Fence  19 -  15 

B352 4141  Rear Jogger Fence  19 -  14 

B352 4152  Upper Slider - Jogger Fence  19 -   3 

B352 4162  Jogger Fence Slider  19 -  17 

B352 4165  Slider Shaft - Jogger Fence  19 -  18 

B352 4175  Timing Pulley - Jogger Drive  19 -  12 

B352 4185  Timing Belt - 940P2M4  19 -  13 

B352 4215  Shaft - Jogger Fence  21 -   9 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



49 

B352 4215  Shaft - Jogger Fence  19 -   1 

B352 4221  Front Training Edge Fence  21 -  10 

B352 4231  Rear Training Edge Fence  21 -  13 

B352 4232  Slider - Training Edge Fence  21 -   8 

B352 4251  Upper Exit Shaft  21 -  21 

B352 4255  Timing Belt - 258P2M4  21 -  24 

B352 4261  Tightener - Exit Belt  19 -   7 

B352 4315  Spring - 18N  23 -  16 

B352 4316  Stopper - Timing Belt  23 -  10 

B352 4318  Bushing - Lower Slider  23 -  11 

B352 4331  Sector Gear - Staple Unit  23 -  19 

B352 4347  Bushing - 6mm  23 -  34 

B352 4351  Gear - 46Z/25Z  23 -  21 

B352 4352  Gear - 46Z/19Z  23 -  26 

B352 4353  Pinion - 46Z/18Z  23 -  25 

B352 4354  Gear - 27Z  23 -  22 

B352 4358  Stapler Base Cover  23 -  31 

B352 4378  Stapler Cover  23 -  30 

B352 4379  Lower Guide Plate  23 -  41 

B352 4415  Guide Rod  23 -  13 

B352 4421  Timing Pulley - Drive  23 -   3 

B352 4422  Timing Belt - 918P3M4  23 -   4 

B352 5450  Bushing - CE-012LV0  31 -  40 

B352 7101  Decal - R1  41 -   1 

B352 7101  Decal - R1  13 -  18 

B352 7151  Decal - R2  15 -  17 

B352 7151  Decal - R2  41 -   2 

B352 7201  Decal - R3  15 -  18 

B352 7201  Decal - R3  41 -   3 

B352 7251  Decal - R4  41 -   4 

B352 7251  Decal - R4  17 -  32 

B352 7301  Decal - R5  41 -   5 

B352 7301  Decal - R5  19 -  23 

B408 1413  Coupling Stay  11 -  13 

B408 1413  Coupling Stay  17 -  18 

B408 4129  Screw:Guide Plate  25 -   6 

B408 4129  Screw:Guide Plate  31 -  39 

B408 5355  Harness:Connecting:280mm  25 -  25 

B700 1501  Tension Spring - Pressure  37 -  23 

B700 3322  Compression Spring - 10n  37 -  19 

B700 4107  Spring:Return:Standard Fence  21 -  11 

B700 5809  Stepper Motor:Stapler:Moveable:Ass'y  23 -   1 

B706 1151  Bracket:Toner Hopper  11 -   9 

C683 5750  Stepper Motor:Sub-ass'y  37 -   6 

G011 3275  Snap Ring  29 -  40 

G034 2986  Flanged Hexagonal Head Bolt - M4x8   7 -   1 

G034 2993  Flanged Hexagonal Head Bolt - M3x6   7 -   4 

G034 2993  Flanged Hexagonal Head Bolt - M3x6  11 -  18 

G522 1152  Flanged Hexagonal Head Bolt   7 -  19 

G565 2151  Entrance Cover   9 -  19 

G565 2222  Guide - Trailing Edge  17 -  39 

G565 3611  End Fence Guide Plate  27 -  13 

G565 3621  Front End Fence Rail  27 -  16 

G565 3631  Rear End Fence Rail  27 -  15 

G565 3751  Upper Base Cover  29 -  12 

G565 3840  Slider:Tray:Peen  33 -   1 

G565 3912  Shift Tray   7 -  18 

G565 3921  Slide Tray   7 -  17 

G565 4234  Front Entrance Guide  21 -  12 

G565 4235  Rear Fence Guide  21 -   2 

G565 6130  Rear Cover - Side Plate  37 -  30 

G565 6201  Front Cover   7 -  10 

G565 6202  Auxiliary Grip Cover   7 -  12 

G565 6301  Rear Cover   7 -   2 

G565 6401  Left Upper Cover  25 -   1 

G565 6451  Lower Left Cover   7 -  16 

G565 6501  Inner Cover   7 -   9 

G565 6601  Front Upper Tray Cover  27 -   2 

G565 6651  Rear Upper Tray Cover  27 -   1 

G565 6701  Front Lower Tray Cover  33 -  15 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



50 

G565 6751  Rear Lower Tray Cover  33 -  17 

G565 7351  Decal - Misfeed Removal  41 -   6 

G565 7351  Decal - Misfeed Removal   7 -  11 

G800 3089  Bushing - 6mm  11 -  20 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AA04 3054  Timing Belt - 142 P2M4  37 -  13 

AA06 0557  Positioning Roller Spring  17 -   7 

AA06 2333  Tension Spring:2.16n  37 -  11 

AA06 2333  Tension Spring:2.16n  29 -  18 

AA06 2334  Tension Spring:4.9n  23 -   8 

AA06 2334  Tension Spring:4.9n  19 -  21 

AA06 3529  Pressure Spring - 14.5mm   9 -   3 

AA06 3529  Pressure Spring - 14.5mm  13 -  11 

AA06 3529  Pressure Spring - 14.5mm  15 -  22 

AA08 0238  Bushing - M6  25 -  19 

AA08 0238  Bushing - M6  11 -  19 

AA08 0238  Bushing - M6  13 -  22 

AA08 0238  Bushing - M6  15 -  25 

AA08 0238  Bushing - M6  31 -  33 

AA08 0238  Bushing - M6  17 -  37 

AA12 0027  Antistatic Brush  31 -   8 

AA12 0090  Discharge Brush L=320 MM3  25 -  10 

AA14 3788  Pin:Guide Plate:Paper Feed   9 -  24 

AA14 3788  Pin:Guide Plate:Paper Feed  27 -  21 

AA14 3790  Screw:Contact Point  37 -  24 

AA14 3790  Screw:Contact Point  19 -  20 

AA14 3790  Screw:Contact Point  23 -   9 

AA14 3790  Screw:Contact Point  25 -   8 

AA14 3790  Screw:Contact Point  11 -  17 

AA16 1099  Lever Cushion  17 -  34 

AB01 3709  Worm Gear  37 -  17 

AB03 0278  Idler - 20z  23 -   7 

AG07 0512  Magnet Catch:Ass'y   7 -  13 

AG07 0515  Magnet Catch:13n   9 -  22 

AG07 1012  Magnet Catch:Ass'y  15 -  11 

AW01 0089  Photosensor - GP2A28C  11 -   1 

AW01 0089  Photosensor - GP2A28C  33 -   4 

AW01 0109  Photo Refiection Sensor:Ps117ed1  21 -  14 

AW01 0123  Photo Refiection Sensor:Psr11d1-b  31 -  13 

AW02 0114  Photo Interruptor - Lower Limit  29 -  39 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



51 

AW02 0114  Photo Interruptor - Lower Limit  39 -  13 

AW02 0114  Photo Interruptor - Lower Limit  23 -  40 

AW02 0141  Photointerruptor  35 -  16 

AW02 0141  Photointerruptor  29 -  11 

AW02 0155  Photointerruptor:Paper Size Sensor  25 -  27 

AW02 0156  Photointerruptor:Ee-sx4235a-p2   9 -  12 

AW02 0156  Photointerruptor:Ee-sx4235a-p2  25 -  32 

AW02 0156  Photointerruptor:Ee-sx4235a-p2  31 -  19 

AW02 0156  Photointerruptor:Ee-sx4235a-p2  23 -   5 

AW02 0156  Photointerruptor:Ee-sx4235a-p2  19 -  10 

AW02 0156  Photointerruptor:Ee-sx4235a-p2  35 -   6 

AW02 0166  Photointerruptor:Paper Feed Sensor  19 -   5 

AW02 0169  Photointerruptor - Os - 580213-703  17 -  16 

AX04 0148  DC Motor:24v:2.2w:Cw/ccw  35 -   2 

AX04 0218  Stepper Motor:Mm42:90Ω:CT  37 -   1 

AX05 0230  DC Motor:Shift  35 -  15 

AX05 0243  DC Motor:Dc24v:7.2w  29 -  22 

AX05 0244  Stepper Motor:Mm42:0.85a  19 -   9 

AX05 0244  Stepper Motor:Mm42:0.85a  23 -  27 

AX06 0305  DC Motor:Na4056d05  37 -  16 

AX21 0095  Magnetic Clutch:Z30  29 -   6 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

0313 0040N Screw:M3x4  37 -106 

0313 0050N Philips Pan Head Screw - M3x5  29 -106 

0313 0050N Philips Pan Head Screw - M3x5  37 -107 

0313 0100N Pan Head Screw:M3x10  33 -106 

0313 0100N Pan Head Screw:M3x10  31 -106 

0313 0120N Pan Head Screw:M3x12  11 -103 

0353 0050N Screw-m3x5  23 -108 

0353 0060N Philips Pan Head Bind Screw - M3x6  25 -103 

0450 3008N Tapping Screw - M3x8   7 -102 

0450 3008N Tapping Screw - M3x8  19 -102 

0450 3008N Tapping Screw - M3x8  13 -104 

0450 3008N Tapping Screw - M3x8   9 -101 

0450 3008N Tapping Screw - M3x8  21 -105 

0450 4008N Tapping Screw - M4x8  31 -107 

0451 3006N Tapping Screw - 3x6  25 -102 

0451 3006N Tapping Screw - 3x6  27 -103 

0451 3006N Tapping Screw - 3x6  17 -106 

0451 3006N Tapping Screw - 3x6  23 -101 

0451 3006N Tapping Screw - 3x6  39 -101 

0451 3006N Tapping Screw - 3x6  19 -101 

0451 3006N Tapping Screw - 3x6  21 -101 

0451 3006N Tapping Screw - 3x6  13 -102 

0451 3006N Tapping Screw - 3x6  29 -101 

0451 3006N Tapping Screw - 3x6  31 -101 

0451 3006N Tapping Screw - 3x6  33 -103 

0451 3006N Tapping Screw - 3x6  11 -101 

0451 3006N Tapping Screw - 3x6   9 -102 

0451 3006N Tapping Screw - 3x6  35 -106 

0451 3006N Tapping Screw - 3x6  37 -102 

0451 3006N Tapping Screw - 3x6   7 -103 

0451 3008N Tapping Screw - M3x8  27 -101 

0451 3008N Tapping Screw - M3x8  25 -101 

0451 3008N Tapping Screw - M3x8  33 -101 

0451 3008N Tapping Screw - M3x8  23 -102 

0451 3008N Tapping Screw - M3x8  21 -106 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



52 

0451 3008N Tapping Screw - M3x8  37 -104 

0451 3008N Tapping Screw - M3x8  19 -103 

0451 3008N Tapping Screw - M3x8   7 -104 

0451 4006N Tapping Screw - 4x6  31 -108 

0451 4006N Tapping Screw - 4x6   9 -105 

0451 4006N Tapping Screw - 4x6  15 -103 

0451 4006N Tapping Screw - 4x6  35 -105 

0451 4006N Tapping Screw - 4x6  37 -103 

0451 4006N Tapping Screw - 4x6  17 -101 

0451 4008N Tapping Screw:4x8  21 -102 

0452 3008N Tapping Screw - M3x8  27 -102 

0452 3008N Tapping Screw - M3x8  15 -104 

0453 3006N Tapping Screw - M3x6  37 -101 

0453 3006N Tapping Screw - M3x6  19 -105 

0453 3006N Tapping Screw - M3x6  23 -106 

0574 0040E Hexagon Headless Set Screw - M4x4  37 -110 

0622 0100E Spring Pin - 2x10mm  31 -102 

0622 0100E Spring Pin - 2x10mm  25 -106 

0623 0120E Spring Pin - M3x12  17 -103 

0632 0100G Pin - 2x10mm  31 -105 

0632 0100G Pin - 2x10mm  25 -108 

0632 0120G Parallel Pin - 2x12  29 -107 

0720 0040E Retaining Ring - M4  23 -103 

0720 0040E Retaining Ring - M4   9 -103 

0720 0040E Retaining Ring - M4  15 -101 

0720 0040E Retaining Ring - M4  29 -104 

0720 0040E Retaining Ring - M4  33 -102 

0720 0040E Retaining Ring - M4  11 -104 

0720 0040E Retaining Ring - M4  17 -104 

0720 0040E Retaining Ring - M4  27 -104 

0720 0040E Retaining Ring - M4  21 -107 

0720 0040E Retaining Ring - M4  13 -101 

0720 0040E Retaining Ring - M4  19 -104 

0720 0040E Retaining Ring - M4  25 -104 

0720 0040E Retaining Ring - M4  31 -103 

0720 0040E Retaining Ring - M4  37 -105 

0720 0040E Retaining Ring - M4  35 -101 

0720 0060E Retaining Ring - M6  37 -109 

0720 0060E Retaining Ring - M6  27 -105 

0720 0060E Retaining Ring - M6  35 -104 

0720 0060E Retaining Ring - M6  23 -104 

0720 0060E Retaining Ring - M6  25 -112 

0720 0060E Retaining Ring - M6  33 -105 

0740 3008  Ball Bearing - 8x22x7  23 -105 

0741 3506  Ball Bearing - 6x12x4 Mm  37 -108 

0742 3808  Ball Bearing - 8x16x5  27 -106 

0742 3808  Ball Bearing - 8x16x5  33 -104 

0800 0072  Philips Pan Head Screw - M2.6x4  35 -102 

0802 5276  Tapping Screw With Washer - M3x6   7 -105 

0802 5276  Tapping Screw With Washer - M3x6   9 -104 

0802 5276  Tapping Screw With Washer - M3x6  29 -105 

0802 5277  Tapping Screw  37 -111 

0802 5277  Tapping Screw   7 -101 

0802 5277  Tapping Screw  29 -109 

0802 5277  Tapping Screw  35 -107 

0805 0088  Retaining Ring - M6  29 -103 

0805 0089  Retaining Ring - M4  25 -107 

0805 0089  Retaining Ring - M4  13 -103 

0805 0089  Retaining Ring - M4  31 -104 

0805 0089  Retaining Ring - M4  17 -105 

0805 0089  Retaining Ring - M4  15 -102 

0805 0092  Retaiming Ring - 3m  29 -102 

0805 3263  Bearing - 6x10x6mm  23 -107 

0805 3385  Bushing - 6mm  21 -110 

0807 5056  Washer - 8.1mm  37 -112 

1105 0230  Clamp  25 -109 

1105 0291  Harness Clamp - LWS-3S  39 -103 

1105 0291  Harness Clamp - LWS-3S  21 -112 

1105 0292  Wire Saddle  39 -102 

1105 0310  Harness Clamp - LWS-1S  19 -106 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



53 

1105 0310  Harness Clamp - LWS-1S  39 -104 

1105 0310  Harness Clamp - LWS-1S  37 -113 

1105 0310  Harness Clamp - LWS-1S  11 -105 

1105 0310  Harness Clamp - LWS-1S  25 -110 

1105 0310  Harness Clamp - LWS-1S  29 -110 

1105 0310  Harness Clamp - LWS-1S  31 -112 

1105 0328  Harness Clamp - ES-0505  23 -109 

1105 0328  Harness Clamp - ES-0505  35 -109 

1105 0328  Harness Clamp - ES-0505  31 -109 

1105 0329  Clamp - ES-0510  25 -113 

1105 0329  Clamp - ES-0510  29 -111 

1105 0329  Clamp - ES-0510  11 -106 

1105 0334  Edge - 17  21 -103 

1105 0410  Card Spacer - 9.4mm  21 -104 

1105 0511  Harness Clamp - LWS-0306ZC  37 -114 

1105 0511  Harness Clamp - LWS-0306ZC  39 -105 

1105 0511  Harness Clamp - LWS-0306ZC  25 -111 

1105 0511  Harness Clamp - LWS-0306ZC  35 -108 

1105 0511  Harness Clamp - LWS-0306ZC  33 -107 

1105 0511  Harness Clamp - LWS-0306ZC  31 -110 

1105 0511  Harness Clamp - LWS-0306ZC  29 -112 

1105 0511  Harness Clamp - LWS-0306ZC  23 -110 

1105 0511  Harness Clamp - LWS-0306ZC  21 -111 

1105 0511  Harness Clamp - LWS-0306ZC  19 -107 

1105 0511  Harness Clamp - LWS-0306ZC  17 -107 

1105 0511  Harness Clamp - LWS-0306ZC  11 -102 

1105 0522  Edge Saddle - LES0510  29 -113 

1204 2384  Interlock Switch  17 -102 

1204 2543  Switch - DE2L-BJ22  31 -111 

1204 2543  Switch - DE2L-BJ22  29 -108 

1204 2543  Switch - DE2L-BJ22  25 -105 

1204 2544  Switch - DE2L-BJ23  35 -103 

 

 

 

5053 0447  Bushing - 6mm  13 -  23 

5053 0447  Bushing - 6mm  15 -  24 

5053 0447  Bushing - 6mm  31 -  32 

5053 0447  Bushing - 6mm  29 -  37 

5053 0447  Bushing - 6mm  35 -  21 

5053 0447  Bushing - 6mm  17 -  35 

5053 0447  Bushing - 6mm  21 -  16 

5053 0447  Bushing - 6mm  25 -  42 

5443 2668  Bushing - 4x6x7mm  29 -  36 

5447 2681  Snap Ring   9 -  10 

5447 2681  Snap Ring  17 -  13 

5447 2681  Snap Ring  15 -  21 

5919 2127  Positioning Roller Pulley  17 -   9 

5919 2132  Positioning Roller Belt  17 -  11 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



54 

 

 


	LOCATIONS OF UNITS 
	1.EXTERIOR 1 (B545) 
	2.EXTERIOR 2 (B545) 
	3.PUNCH FRAME (B545) 
	4.PAPER TRANSFER 1 (B545) 
	5.PAPER TRANSFER 2 (B545) 
	6.PAPER TRANSFER 3 (B545) 
	7.STAPLE TRAY 1 (B545) 
	8.STAPLE TRAY 2 (B545) 
	9.STAPLE UNIT (B545) 
	10.UPPER PAPER EXIT 1 (B545) 
	11.UPPER PAPER EXIT 2 (B545) 
	12.UPPER PAPER EXIT 3 (B545) 
	13.LOWER PAPER EXIT (B545) 
	14.SHIFT DRIVE 1 (B545) 
	15.SHIFT DRIVE 2 (B545) 
	16.DRIVE SECTION (B545) 
	17.ELECTRICAL SECTION (B545) 
	18.DECAL AND DOCUMENT (B545) 
	Parts Index 

